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8JS118 B4 B IAN T 28 754K M B CLUTCH AND TRANSMISSION HULL ASSEMBLY

F S ) & Name ¥ 8 ERER & iF
NO Part.No Designation Quantity Suited type Remark
1 Q1701032 ANF KL LR M10X32 | Bolt M10x32 2
2 GB93-87 PR 10 Spring washer 10 2
3 F91409 — iR % No 1 axle bearing head 1
4 GB5782-86 FNFSKIRAE M10X 32 Bolt M10x32 4
5 GB93-87 PR 10 Spring washer 10 4
6 F91410 S No 1 axle bearing head oil seal 1
7 14311 — Sk A B No 1 axle bearing headgasket 1
8 GB5783-86 NS A KRR M12 X 90 Bolt M12x90 2
9 GB93-87 AR EE 12 Spring washer 12 2
10 C01056 Bk R Double head bolt 6
11 GB95-85 3 16 Washer 10 6
12 GB889-80 N BRI M16X 1.5 [ Nut M16x1.5 6
13 9293 Tl A [ o e Bearing returning spring 2
14 12817 BERTERX Clutch throw-out shifting fork 1
15 X-7-603 A SRR AR Bolt 2
16 996914 LRI A 235> BSERAA | Angular contact clutch throw-out ball bearing 1
17 4425 EiTA- 3 Pull spring 2
18 51016 HE=0595)7 Oil pipe assembly 1
19 12880 45° BEEL 45° siphon joint 1
20 C04002 AR B Clutch throw-out bearinghousing 1
21 Q701B45 B R Bent-neck Iubrication grease nozzle 2
22 15410 SAE1# B &85 fk SAE1# Clutch hull 1
23 GB5782-86 INFSF KRR M12 X 38 Bolt M12x38 2
24 GB93-87 FaIR AP Washer 2
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8JS118 E & 3L A B 5544 M B CLUTCH AND TRANSMISSION HULL ASSEMBLY

F S ) & Name H B ERER & if
NO Part.No Designation Quantity Suited type Remark
25 20822 [ RER A S ] Clutch hull liner 1
26 GB1154-79A-6 | e \HAF A-6 M10X 1 Screw lid oil cup A-6M10x1 1
27 8677 BERRkXinE Clutch shifting fork shaft 1
bushing
28 X-6-11 - 5] Semi-round key 1
29 A-C04009-1 B8R0 BRI R R Clutch throw-out shifting 1
fork shaft assembly
30 1565 BoaFiEs Clutch hand hole plate 1
31 GB21-76 INISF KRR M8 X 12 Bolt M8x12 4
32 GB21-76 INISF KRR M12X 25 Bolt M12x25 8
33 16596 I &N Lower power takeoff 1
window
34 16929 JEE B O A Lower power takeoff 1
window liner
35 Q614B06 77 L HETE AR ZE NPT3/4 Square-head bevel plug 1
36 Q614B12 77 K HETU IR 2 Square-head bevel plug 1
37 JS100-1701015 | ZE AR Feik Transmission hull 1
38 14334 J& 5 B A4 Rear cover locating pin 2
39 Q1231630 Rk g A Double head bolt 2
40 GB93-76 FELE 16 Washer16 2
41 GB52-76 NFUREE M16X 1.5 Nut M16x1.5 2
42 14373 [ ik Round magnet 3
43 Q61304 77 K HETU R 2 Square-head bevel plug 1
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8JS118 —#l 5 K NO 2 AXLE ASSEMBLY

F S # = & Name ¥ B ERER & iF
NO Part.No Designation Quantity Suited type Remark
1 16118 “HNRE No 2 axle sliding sleeve 3
2 18701 b 72 5 No 2 axle gear 5
adjustment lining
3 14749 THNAR R A No 2 axle gear spline 4
gasket
4 16748 s Y 75 No 2 3-step gear 1
5 14750 jistzuE2N Stop ring 4
6 JS118-1701130 | — 5 —R4k%d No 2 axle gear 2 1
7 JS100-1701112 | —Hi—R4%%# No 2 axle gear 2 1
8 JS100-1701113 | — R4 IER R No 1 axle gear spline 1
gasket
9 JS100-1701111 11 782 No 2 axle reverse gear 1
10 GB879-86 FAYEBI AR 3X 10" Pin 3x10' 1
11 17109 “HNAR No 2 axle hex key 1
12 18729 -t | No 2 axle 1
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8JS118 &4 Hhaj# B Bt LEFT/RIGHT INTERMEDIATE AXLE ASSEMBLY

F S G & W Name H 2 iEREFER & F
NO Part.No Designation Quantity Suited type Remark

1 GB5785-86 7S SKIRE M16 X 1.5X 45 Bolt M16x1.5x45 2

2 19668 H 1) e A ARG AR Intermediate axle 2
bearing baffle

3 GB879-86 PAYEB LSS 5X 14 Pin 5x14 4

4 370309Y B [ L BRH AK Single-row radial ball 2
bearing

5 01021 jistzuE2N Stop ring 2

6 19198 a4 1L B3 Intermediate axle stop 2
ring

7 JS118-1701056 | HiEHH LT Intermediate axle 2
transmission gear

8 C01026 B Friction wheel 1

9 16749 R B =R s Intermediate axle gear 3 2

10 JS118-1701050 | +FIE)Hh — 1455 Intermediate axle gear 2 2

11 JS100-1701049 | FIE)HH—iY iG55 Intermediate axle gear 1 2

12 19673 w16 2 D Intermediate axle
square key 2

13 X-6-E 2P 5 Semi-round key 2

14 JS100-1701048 | =%k Intermediate axle 2

15 102308E IR AR F R Short cylindrical roller 2
bearing

16 14317 jistzuE2N Stop ring 2
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8JS118 —#l1 5 K NO 1 AXLE ASSEMBLY

F S # 5 & W Name ¥ 8 ERER & &
NO Part.No Designation Quantity Suited type Remark
1 8858 — R R No 1 axle nut
2 C01021 A B Bearing stop ring
150212K —ﬁ%ﬂ:ﬁj@ﬂ] ﬁ)‘ié{;f.%ﬂ(] Single row concentric
B ) O BR R & bearing with stop groove
and dust guard cover on
one side 1
4 16463 gz R Gear spacing gasket 1
5 14750 Itz Stop ring 1
6 JS118-1701030 | —#hih#e No 1 axle gear 1
7 19694 —Hh No 1 axle 1
8 16566 THEE No 2 axle guide sleeve 1
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8JS118 {2[R4ha] 4l X Bt REVERSE GEAR INTERMEDIATE AXLE ASSEMBLY

F S # s & W Name ¥ B ERER & F
NO Part.No Designation Quantity Suited type Remark
1 GB890-80 IBRE M16X 1.5 Nut M16x1.5 2
2 14283 (YRR Reverse gear 2
intermediate axle
washer
3 14282 1584 1 HE R B Reverse gear stop 2
washer
4 14287 B b A& Needle bearing 2
5 JS100-1701082 | 8R4+ [A] 5% Reverse gear 2
intermediate gear
6 JS100-1701083 | A FEfEIRL &M Cup type reverse gear 2
washer
7 16405 154 17 Reverse gear 2
intermediate axle
8 GB73-85 i B B URAT M12X12 Locking screw on flat 2

end
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8JS118 _F %= & B UPPER COVER ASSEMBLY

F S #t S 2 Name ¥ B ERER &
NO Part.No Designation Quantity Suited type Remark
1 F99980 k% Upper cover 1
2 14918 .. Yo Upper cover 1
3 GB5782-86 7NFA SRR R M10X 35 Bolt M10x35 2
4 Q614B10 77 K HETU R 2 Square head bevel plug 1
5 GB308-89 BER 12.7 Steel ball12.7 3
6 11066 Bk R Double head bolt 4
7 F96085 E4EHE Compression spring 2
8 F96084 E4EHE Compression spring 1
9 1642 BYH O R Control window liner 1
10 16132 RIS TR X Lower reverse gear shifting fork shaft 1
11 8968 IR B R 2 Reverse gear locking plug 1
12 8774 IR P Reverse gear locking spring 1
13 F99671 IR B ZE Reverse gear locking plunger 1
14 3220 PR HR B IHIRAET" Shifting fork locking screw 5
15 F99664 fEBIREIR X Lower gear shifting fork 1
16 GB308-89 EMER 19.05 Steel ball19.05 2
17 F99588 1/2 A1 5/6 £ FH 1/2. 5/6Gear guide block 1
18 16133 — R X Gear 1 and 2 shifting fork shaft 1
19 16135 — R X Gear 1 and 2 shifting fork 1
20 1634 L& Shifting fork shaft interlocking pin 1
21 16136 =PI X Gear 3 and 4 shifting fork 1
22 18643 = PO TR X A Gear 3 and 4 shifting fork shaft 1
23 F99589 3/4 71 7/8 R4 FHr 3/4. 7/8Gear guide block 2
24 20815 AT Lifting bent plate 14
25 GB5782-86 AR SRR R M10X 32 Bolt M10x32 1
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8JS118 #: 4\ 3E S . UPPER COVER ASSEMBLY

F S ) & Name ¥ 8 ERAFER & &
NO Part.No Designation Quantity Suited type Remark
1 F96035 LRC SN 8 LRC External gear shifting arm 1
2 GB5785-86 /NISFR LR M10 X 50 Bolt M10x50 1
3 GB93-87 3P 10 Washer 10 1
4 GB6171-86 NS FEEREM10X 1 Nut M10x1 1
5 F91444 h Oil seal 1
6 Q150B1025 VAV YE Bolt 5
7 Q40310 A Washer 7
8 F91345 T ) B RS AT AT Horizontal gear-shifting bushing 2
9 C03033-4 Yt 3 End cover 1
10 C03034-1 AR A B Baffle liner 1
11 C03032-5 BerliE sk Gear shifting joint 1
12 C03031-1 wEE Spline sleeve 1
13 F99679-8 T ) B A AT Horizontal shifting rod 1
14 GB879-76 ALY (85 6X35) Pin 6x35 2
15 F99681 R EP AT Lower reverse gear switch control block 1
16 F99585-1 7. &8 Shifting head 1
17 C03030 B4 Pin 1
18 99012710041 EHFFR CFR) Pressure switch (neutral position) 1
19 Q72318T5 B Dummy ring 1
20 F99702-1 R FFRAER Neutral position switch column pin 1
21 15899 FFR BN Switch starting pin 1
22 C03015 B Dummy ring 1
23 79100710068 EAFR (B Pressure switch (reverse gear) 1
24 F99670 SERIEZE Positioning plunger 2
25 F96037-2 FE4aH 3 Compression spring 2
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8JS118 #:4\ 3 & M Al UPPER COVER ASSEMBLY

F 5 % = & Name =2 ERER #
NO Part.No Designation Quantity Suited type Remark
26 F96140 o Liner 2
27 F96141 W 7% Spring gland 2
28 C03038-1 b =7 S Gear choosing joint 1
29 C03040-1 JERLHRET Positioning screw 2
30 Q5510628 e Flat key 1
31 C03036-1 O Window lid 1
32 C03037-1 B AT B Window liner 1
33 15276 BWRE Ventilation plug 1
34 C03004 1-BNIRET Stop screw 1
35 F96194-6 X H B EE Tk Dual H control device hull 1
36 C03035-1 TRk Gear-choosing shifting head 1
37 HG4-333-66 O MEHFE (20X2.4) O-ring 1
38 C03039-1 e Washer 1
39 Q170B1016 AN SR LR Hex head bolt with hole in head 1
40 7935 BWRE Ventilation plug 2
41 55521 B R Air pipe assembly 1
42 F91353 M H S R4 Dual H air valve liner 1
43 F99660 XN H A 1 Dual H air valve 1
44 GB93-76 BB 6 Washer 6 2
45 GB70-76 M NFIRET (M6X18) Inner hex screw M6x1 2
46 55506 SE R Air pipe assembly 2
47 12880 45 BEEL 45° syphon joint 1
48 GB859-76' BB 8 Washer 8 4
49 GB21-76 NN A LB M8 X 12 Bolt M8x12 4
50 F99675 EPLFR Positioning ring 1
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8JS118 #:4\ 3 E X i UPPER COVER ASSEMBLY

F S # = & Name ¥ B ERER & iF
NO Part.No Designation Quantity Suited type Remark
51 F96036-1 48R Compression spring 1
52 F99673 R P Spring seat 2
53 F99674 b R Spring spacer tube 1
54 F99983-1 FE4EHE Compression spring 1
55 F99672 g End liner 1
56 F99666 R Side board 1
57 GB93-76 HEEE 8 Washer 8 4
58 GB21-76 IANFISKIREE (M8X22) Bolt M8x22 4
59 1819 ez ©1.2 Iron wire %
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8JS118 S IEVE AT 2 M B AIR FILTER AND REGULATOR ASSEMBLY

F S # = & Name ¥ B ERER & iF
NO Part.No Designation Quantity Suited type Remark

1 A-4740 FEIBTHE TR Air filter and regulator 1

2 12845 90° TWEEL 90°Syphon joint 1

3 54015 CABER CA cup type insert 1

4 GB5782-86 INFA KRR M6 X 60 Bolt M6x60 2

5 55518 SE B Air pipe assembly 1

6 Q618B01 INASKHETR R 5 Hex head bevel plug 2
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8JS118 BI85 M SUB-GEARBOX DRIVE GEAR ASSEMBLY

F S # s & W Name B E ERER & F
NO Part.No Designation Quantity Suited type Remark
1 16763 jistzuE2N Stop ring 2
2 16628 jistzuE2N Stop ring 1
3 50118 WL BAE ) 5 L ERA A | Single raw concentric 1
ball bearing with stop
4 C01019 1EZhER groove
5 16138 Bl 6 A& e for i Stop ring 1
Sub-gearbox bearing 1
6 GB32.1-88 AISFSRL A FLARAE M10X22 | locating disc
7 1819 Bz Bolt M10 X 22 6
8 18869 BIFEIRB A Iron wire %
Sub-gearbox drive gear 1
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8JS118 B8 £# 5 X SUB-GEARBOX MAIN AXLE ASSEMBLY

F 5 ® = & W Name B E ERER &
NO Part.No Designation Quantity Suited type Remark
1 F99882 Bl 58 35 Sub-gearbox main axle
2 A-C09005 EEAR A5 38 5k High/low gear
synchronizer assembly
3 14332 BIlFE E h 8 pe Sub-gearbox main axle 1
washer
4 14331 BlfE ARy Sub-gearbox gear gasket 1
5 JS118-1707120 | BIFE - HysE 155 Sub-gearbox main axle 1
reduction gear
6 14327 1EEhER Stop ring 1
7 19466 BlFaRIE SR Sub-gearbox reduction 1
gear gasket
8 F96006 M AR R Flange nut 1
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8JS118 BI85 2- 4 #[a)%h SUB-GEARBOX LEFT/RIGHT INTERMEDIATE AXLE

F S # s & W Name B E ERER & F
NO Part.No Designation Quantity Suited type Remark
1 42307E IR AR FahA Short cylindrical roller 2
bearing
2 JS118-1707047 | BIFE I H A AR 8 5 % Sub-gearbox elongated 1
welded intermediate
axle assembly
3 A-C09019 B4 8] S R Sub-gearbox welded 1
intermediate axle
assembly
4 192310E IR AR FahA Short cylindrical roller 2
bearing
5 16723 jistzuE2N Stop ring
6 C01020 jistzuE2N Stop ring
7 17384 A B P Bearing washer
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8JS118 J5& 5 REAR COVER ASSEMBLY

F S # = & W Name B E ERER &
NO Part.No Designation Quantity Suited type Remark
1 14335 5 o A B Rear cover liner 1
2 F99975 Ja ek Rear cover hull 1
3 17352 BRI v ) et A i e 2R Sub-gearbox intermediate axle bearing cover liner 1
4 17376 D Hp ) it A 2 Elongated intermediate axle bearing cover 2
5 A-C09008 R AR L R Bolt assembly 8
6 GB5782-86 WNNF LR M10 Bolt M10 18
7 717813 B HE 7R 1 l AK Cylindrical roller bearing 1
8 F99967 fan Hh Ak S AR Output axle rear bearing cover 1
9 15532 B8 5h 5 AR s e B Sub-gearbox main axle rear bearing cover liner 1
10 GB5782-86 /NS FR LR M10 X 75 Bolt M10x75 5
11 7992 HEREshARME Odograph driving gear 1
12 A-C09009 R AR L R Bolt assembly 1
13 A-09018 HEREL/DEL Odograph joint assembly 1
14 14334 JG 5 EALHH Rear cover locating pin 1
15 X11412 HERyPE Odograph jacket 1
16 F99902 L P X Output flange disc 1
17 F96119 1y e Dust guard cover 1
18 19109 MHE=) Oil seal 1
19 C01032 F )5 A a3t Main axle rear bearing cover oil sea 1
20 F91054' BHEREER Odograph driving gear 1
21 F91055 HEREsh AR Odograph driven gear 1
22 725516 EALIR Positioning ring 1
23 HG4-333-66 O RIfE O-ring 1
24 F96005 B Washer 1
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8JS118 BI85 B SUB-GEARBOX CYLINDER ASSEMBLY

F 5 # S & W Name ¥ 8 BRER &
NO Part.No Designation Quantity Suited type Remark

1 GB32.3-88 IS ASRLER T FLIEA M12X1.25X50 | Bolt M12x1.25%50 2
2 16775 Bl X Sub-gearbox shifting fork 1
3 14347 CESE Gasket 1
4 16778 3 F RS ST Gear range cylinder 1
5 GB5782-86 NS FE SRR M10X 32 Bolt M10x32 4
6 16993 i FI RS TR X Gear range shifting fork shaft 1
7 14765 O R} O-ring 1
8 14341 i F R R BLTE 2 Gear range cylinder piston 1
9 14345 O R} O-ring 1
10 14344 O R} O-ring 1
11 14349 AT e 2R B Cylinder head gasket

12 GB890-80 AN B R IR M16X1.5 Nylon locking thin hex nut M16x1.5 1
13 F99857 BlFE B S L2 Sub-gearbox gear shifting cylinder head 1
14 GB5782-86 NS FE LR M10 X 32 Bolt M10x32 4
15 791.00.71.0069 | & 1% Pressure switch 4
16 X11511 P4 2 P Draped copper washer 1
17 12880 45° BEEL 45° siphon joint 4
18 C03052 —=ImEEk Three-way pipe joint 1
19 Q618B01 J7 R HETEURZE NPT1/8 Square head bevel plug 1
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8JS118 [a]#%]5h 32 M B INTERMEDIATE AXLE BRAKE ASSEMBLY

F S # = & Name H 2 iEREFER & iF
NO Part.No Designation Quantity Suited type Remark
1 1684 E Liner
2 16656 S HIBh 28 50 Intermediate axle brake
casing
3 16658 v )t ) B B8 0 2 Intermediate axle brake 1
piston
4 GB879-86 gk R AEEE 6X 16 Elastic column pin6x16 1
5 16660 O RU% [ O-ring 1
6 16661 H )t ) B B 2E e e R Intermediate axle brake
piston head liner
7 16659 v ) 1 Sh 28 4 2E 2 Intermediate axle brake 1
piston head
8 GB5782-86 IS FASKERRE M10 X 32 Bolt M10x32 2
9 54010 CABER CA bowl type insert 8
10 GB93-87 A Washer 1
1 GB5782-86 IS FASLERAE M10X 55 Bolt M10x55 6
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9JS119 E & 3 A B 544 M B CLUTCH AND TRANSMISSION HULL ASSEMBLY

F S # = & Name ¥ 8 ERER & &
NO Part.No Designation Quantity Suited type Remark
1 Q1701032 AL FLIRAR M10x32 | Bolt M10x32 2
2 GB93-76 P 10 Spring washer 10 2
3 GB5782-86 75 A kB M10x32 Bolt M10x32 1
4 F91409 —Hhh AR No 1 axle bearing head 4
5 F91410 — bt R 55 il No 1 axle bearing head oil seal 4
6 14311 —HhAh AR AR No 1 axle bearing head gasket 1
7 GB5783-86 /NS £ SR B M12%90 Bolt M12x90 1
8 GB93-87 PR EEE 12 Spring washer 12 2
9 C01056 RIS i Double head bolt 2
10 GB95-85 3P 16 Washer 10 6
1 GB889-80 NAREE G RRE M16x1.5 | Nut M16x1.5 6
12 9293 K ] oL e Bearing returning spring 6
13 12817 BEBTBERX Clutch throw-out shifting fork 2
14 X-7-603 INF KRR Bolt 1
15 996914 AERRIE A0 B ERAA | Angular contact clutch 2
throw-out ball bearing
16 4425 £y Pull spring 1
17 51016 T B Oil pipe assembly 2
18 12880 45° LBk 45° siphon joint 1
19 C04002 B B R Clutch throw-out bearing housing 1
20 Q701B45 R W Bent-neck lubrication grease nozzle 1
21 15410 SAE1# B & ik SAE1# Clutch hull 2
22 GB5782-76 /NS A SRR M12%38 Bolt M12x38 1
23 GB93-87 FAEE A PE Washer 2
24 8677 BaRRXNE Clutch shifting fork shaft bushing 2
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9JS119 B4R HERE/A MR CLUTCH AND TRANSMISSION HULL ASSEMBLY

F S # = & Name H B EAFEDR & F
NO Part.No Designation Quantity Suited type Remark
25 X-6-11 25 Semi-round key
26 A-C04009-1 B A B R S S Clutch throw-out
shifting fork shaft
assembly
27 1565 BEeaFE Clutch hand hole plate 1
28 GB93-76 NS A SRR M8x12 Bolt M8x12 1
29 GB21-76 IS FA KRR M12x25 Bolt M12x25 1
30 20822 R A T ] Clutch hull liner 1
31 GB21-76 IS FA KRR M12x25 Bolt M12x25 4
32 GB97.1-85-12-140HV | P& 12 Washer 12 8
33 16596 KB 5 O Lower power takeoff 1
window
34 16929 JEEX 7 T O A 8 Lower power takeoff 1
window liner
35 Q614B06 77 L HETUURZE NPT3/4 Square-head bevel plug 1
36 Q614B12 77 kHETU MR 2E Square-head bevel plug 1
37 18686 By e AU Transmission hull 1
38 14334 J& i B L8 Rear cover locating pin 2
39 Q1231630 Bk wg A Double head bolt 2
40 GB93-76 HEAE 16 Washer 16 2
41 GB52-76 NFIREE M16x1.5 Nut M16x1.5 2
42 14373 B Rk Round magnet 3
43 Q61304 77 kHETU MR ZE Square-head bevel plug 1

160-@) B35 - B 76



NO 2 AXLE ASSEMBLY 9JS119 —%# 5 &

,5@5’&—161—

=
2

N
/

@ Rx



9JS119 —#i S NO 2 AXLE ASSEMBLY

F S # = & Name H B ERER & &
NO Part.No Designation Quantity Suited type Remark
1 16118 “HNRE No 2 axle sliding sleeve 3
2 18701 b 72 5 No 2 axle gear 5
adjustment lining
3 14749 THNAR IR A No 2 axle gear spline 5
gasket
4 JS119-1701113 | 8 =455 No 2 3-step gear 1
5 14750 jistzuE2N Stop ring 5
6 JS119-1701112 | =5 —R4k% No 2 axle gear 2 1
7 JS119-1701111 | =Hi—R4%%# Nol axle gear 2 1
8 JS119-1701110 | SRR K% No 2 axlelower gear 1
9 JS119-1701109 | —HEIAS A5 No 2 axle reverse gear 1
10 GB879-76 YRR AR 3x10' Pin 3x10' 1
11 17109 “HNAR No 2 axle hex key 1
12 18729 -t | No 2 axle 1
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9JS119 A4 F % E s LEFT/RIGHT INTERMEDIATE AXLE ASSEMBLY

F S # = & Name H B ERER & if
NO Part.No Designation Quantity Suited type Remark

1 GB5785-86 FSKIRE M16x1.5%45 Bolt M16x1.5x45 2

2 19668 H 8] il AR RS AR Intermediate axle 2
bearing baffle

3 GB879-86 PR RS 5x14 Pin 5x14 4

4 370309Y BB ) L BR Bl A Single-row radial ball 2
bearing

5 C01021 Itz Stop ring 2

6 19198 SN EIE: T2 Intermediate axle stop 2
ring

7 JS119-1701054 | HIaHES) % Intermediate axle 2
transmission gear

8 15953 22 F RS EX ) A 6 Left intermediate axle 1
transmission gear

9 20840 A R R EN %S Right intermediate axle 1
transmission gear

10 JS119-1701053 | HaHh =Ry k% Intermediate axle gear 3 2

1 JS119-1701052 | HaHh Ry k% Intermediate axle gear 2 2

12 JS119-1701051 | H iR —Ry k% Intermediate axle gear 1 2

13 19673 Hp ) b Y 7 Intermediate axle square key 2

14 X-6-E - 5 Semi-round key 2

15 JS100-1701048 | H[E]%H Intermediate axle 2

16 102308E SHIRAER TR Short cylindrical roller 2
bearing

17 14317 BistzuE2N Stop ring 2
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9JS119 —#li S A% NO 1 AXLE ASSEMBLY

F S # s 2 Name H B ERER &
NO Part.No Designation Quantity Suited type Remark
1 8858 — R R No 1 axle nut 1
2 C01021 A B3R Bearing stop ring 1
150212K — A 1Esh @ﬂ:ﬂ ]9‘3‘2{3 =1 Single row concentric 1
BAZ [a) DA BR A& bearing with stop groove
and dust guard cover on
one side 1
4 16463 gz Gear spacing gasket 1
5 14750 jistzuE2N Stop ring 1
6 JS119-1701030 | —#HiA#E No 1 axle gear 1
7 19694 —H No 1 axle 1
8 16566 THBE No 2 axle guide sleeve 1
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9JS119 #4442 B REVERSE GEAR INTERMEDIATE AXLE ASSEMBLY

F S # s 2 Name H B ERER &
NO Part.No Designation Quantity Suited type Remark
1 GB890-80 BBRE M16x1.5 Nut M16x1.5 2
2 14283 (YRR Reverse gear 2
intermediate axle
washer
3 14282 1504 1 HE R B Reverse gear stop 2
washer
4 14287 B b A& Needle bearing 2
5 JS119-1701083 | 8R4+ [A] 5% Reverse gear 2
intermediate gear
6 16403 MIEBIRE B Cup type reverse gear 2
washer
7 16405 VT Ik Reverse gear 2
intermediate axle
8 GB73-85 i B R WRAT M12x12 Locking screw on flat 2

end
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9JS119 F = X i UPPER COVER ASSEMBLY

F S ) & Name B 8 ERER & F
NO Part.No Designation Quantity Suited type Remark

1 F99980 k&% Upper cover 1

2 14918 b Upper cover 1

3 GB5782-86 75 F kIR M10x35 Bolt M10x35 2

4 GB93-76 FEEE 10 Washer 10 16
5 20815 EAER Lifting bent plate 2

6 GB21-76 NS A SRS M10%32 Bolt M10x32 14
7 Q614B10 77 kAT UR 2 Square head bevel plug 1

8 GB308-89 HER 12.7 Steel ball12.7 3

9 F96084 R4 HE Compression spring 1
10 F96085 R4 HE Compression spring 2
11 1642 BYH OR Control window liner 1
12 11066 Bk R Double head bolt 4
13 GB93-76 FEEE 10 Washer 10 2
14 Q361B10 2 RNFIREE Nut 2
15 X-1-603 FNFUREE 3/8"-24 Nut 3/8"-24 2
16 Q351B10 VAV iR AL E Nut 2
17 8968 EVETEES Reverse gear locking plug 1
18 8774-3 EVEEEER Reverse gear locking spring 1
19 F99671 RSB 2 Reverse gear locking plunger 1
20 3220 RS R X B aRET Shifting fork locking screw 5
21 1819 A Iron wire Ei7a =1
22 F99664 fRBIRR X Lower gear shifting fork 1
23 16132 fRBIRSER S Lower reverse gear shifting fork shaft 1
24 GB308-89 HMER 19.05 Steel ball19.05 2
25 1634 PR XA BR B A Shifting fork shaft interlocking pin 1
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9JS119 _F % & B UPPER COVER ASSEMBLY

F 5 H# = & Name 2 ERER # F
NO Part.No Designation Quantity Suited type Remark
26 F99588 1/2 F1 5/6 #4 T 1/2. 5/6Gear guide block 1
27 16133 — TR R X Gear 1 and 2 shifting fork shaft 1
28 16135 — R X Gear 1 and 2 shifting fork 1
29 F99589 3/4 0 7/8 #4 S 3/4. 7/8Gear guide block 1
30 18643 = PR TR X A Gear 3 and 4 shifting fork shaft 1
31 16136 =PI X Gear 3 and 4 shifting fork 1

1@ pris - i
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9JS119 ¥4\ 3 E & i UPPER COVER ASSEMBLY

F S # = & Name H B iERER & F
NO Part.No Designation Quantity Suited type Remark
1 F96035 LRC SNt 8 LRC External gear shifting arm 1
2 GB5785-86 IS FA LR M10%50 Bolt M10x50 1
3 GB93-87 B 10 Washer 10 1
4 GB6171-86 NS FANREE M10x1 Nut M10x1 1
5 F91444 HE=) Oil seal 1
6 Q150B1025 VAV BY Y Bolt 5
7 Q40310 BB Washer 7
8 F91345 T ] PR A TR Horizontal gear-shifting bushing 2
9 C03033-4 Ui 7 End cover 1
10 C03034-1 RS B Baffle liner 1
11 C03032-5 ks k Gear shifting joint 1
12 C03031-1 eEE Spline sleeve 1
13 F99679-8 T8 ] B RY AT Horizontal shifting rod 1
14 GB879-76 BAPERAR (85 6x35) Pin 6x35 2
15 F99681 AR T 3 il Lower reverse gear switch control block 1
16 F99585-1 3k Shifting head 1
17 C03030 B A4 Pin 1
18 99012710041 EAFFR CFR) Pressure switch (neutral position) 1
19 Q72318T5 HE P Dummy ring 1
20 F99702-1 FRFF R Neutral position switch column pin 1
21 15899 FR BN Switch starting pin 1
22 C03015 HE P Dummy ring 1
23 79100710068 EAFFR EIRD Pressure switch (reverse gear) 1
24 F99670 SE P IEZE Positioning plunger 2
25 F96037-2 E4EHE Compression spring 2
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UPPER COVER ASSEMBLY 9JS119 #4038 Bk
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9JS119 4 BE S . UPPER COVER ASSEMBLY

F 5 H# = & Name B =2 ERER 7 E
NO Part.No Designation Quantity Suited type Remark
26 F96140 o Liner 2
27 F96141 W 5% Spring gland 2
28 C03038-1 b =7 Gear choosing joint 1
29 C03040-1 JELHRET Positioning screw 2
30 Q5510628 e Flat key 1
31 C03036-1 ks Window lid 1
32 C03037-1 B AT B Window liner 1
33 15276 BWRE Ventilation plug 1
34 C03004 1-BNIRET Stop screw 1
35 F96194-6 X H B EE Tk Dual H control device hull 1
36 C03035-1 TRk Gear-choosing shifting head 1
37 HG4-333-66 O MZEHFE (20x2.4) O-ring 1
38 C03039-1 e Washer 1
39 Q170B1016 AN S LR Hex head bolt with hole in head 1
40 7935 WRE Ventilation plug 2
41 55521 B R Air pipe assembly 1
42 F91353 M H S R4 Dual H air valve liner 1
43 F99660 XN H S 1R Dual H air valve 1
44 GB93-76 BB 6 Washer 6 2
45 GB70-76 H/NFIRET (M6x18) Inner hex screw M6x1 2
46 55506 B R Air pipe assembly 2
47 12880 45 BEEL 45° syphon joint 1
48 GB859-76' BB 8 Washer 8 4
49 GB21-76 INNASLIE R M8x12 Bolt M8x12 4
50 F99675 EPLFR Positioning ring 1
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9JS119 ¥4\ 38 & i UPPER COVER ASSEMBLY

F S # = & Name H B ERER & if
NO Part.No Designation Quantity Suited type Remark
51 F96036-1 FE4EHE Compression spring 1
52 F99673 R P Spring seat 2
53 F99674 b R Spring spacer tube 1
54 F99983-1 FE4EHE Compression spring 1
55 F99672 g End liner 1
56 F99666 R Side board 1
57 GB93-76 HEEE 8 Washer 8 4
58 GB21-76 INF KRR (M8x22) Bolt M8x22 4
59 1819 P4 @1.2 Iron wire B
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9JS119 S IETE AT 2L M A AIR FILTER AND REGULATOR ASSEMBLY

F S # s 2 Name H B ERER &
NO Part.No Designation Quantity Suited type Remark

1 A-4740 EEIBTHE TR Air filter and regulator 1

2 12845 90°L Bk 90°Syphon joint 1

3 54015 CABER CA cup type insert 1

4 GB5782-86 75 A3k iR M6%60 Bolt M6x60 2

5 55518 SE B Air pipe assembly 1

6 Q618B01 NASKHETR R 5 Hex head bevel plug 2

176
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9JS119 B8R Fh k%8 M it SUB-GEARBOX DRIVE GEAR ASSEMBLY

F S # = & W Name S ERER &
NO Part.No Designation Quantity Suited type Remark
1 16763 13N Stop ring 2
2 C01033 F4 18 [ e Retainer fixing ring 1
3 16628 13N Stop ring 1
4 50118 T BN R 5 [ ERA A | Single raw concentric 1
ball bearing with stop
groove
5 C01019 13N Stop ring
6 16138 Bl Fah A e Ar A Sub-gearbox bearing
locating disc
7 GB25-76 NS F KSR LR AR M10x22 | Bolt M10X 22 6
8 1819 A Iron wire a1
9 18869 Bl W3k Sub-gearbox drive gear 1
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9JS119 B8 E % 5 K SUB-GEARBOX MAIN AXLE ASSEMBLY

F S # s 2 Name n B ERER &
NO Part.No Designation Quantity Suited type Remark
1 F99882 I Sub-gearbox main axle
2 A-C09005 AL [R5 88 Bk High/low gear
synchronizer assembly
3 14332 BIFE T Hh 2 Sub-gearbox main axle 1
washer
4 14331 BlfE Eahhi Sub-gearbox gear gasket 1
5 19726 Bl FE BRI 5 5 Sub-gearbox main axle 1
reduction gear
6 14327 jistzuE2N Stop ring 1
7 19466 BlfER IR E Sub-gearbox reduction 1
gear gasket
8 F96006 MR B Flange nut 1

176
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9JS119 BI48 4 H a5 SUB-GEARBOX LEFT/RIGHT INTERMEDIATE AXLE

F S # s 2 Name n B ERER &
NO Part.No Designation Quantity Suited type Remark
1 42307E IR AR FahA Short cylindrical roller 2
bearing
2 JS119-1707047 | BIFE N A AR5 5 sk Sub-gearbox elongated 1
welded intermediate
axle assembly
3 JS119-1707050 | EFE H A1 2 82 B sk Sub-gearbox welded 1
intermediate axle
assembly
4 192310E IR AR FahA Short cylindrical roller 2
bearing
5 16723 jistzuE2N Stop ring
6 C01020 jistzuE2N Stop ring
7 17384 A B P Bearing washer

-186- @) B35 - B
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9JS119 /5% 5 K REAR COVER ASSEMBLY

F S # = & W Name B E ERER & &
NO Part.No Designation Quantity Suited type Remark
1 14335 5 i E Rear cover liner 1
2 F99975 Ja dE ek Rear cover hull 1
3 17352 F| A8 H TR A o e 2R Sub-gearbox intermediate axle bearing cover liner 1
4 17376 B Hh ) A Elongated intermediate axle bearing cover 2
5 A-C09008 PR BB Bolt assembly 8
6 GB93-76 INFSFE KRR M10 Bolt M10 22
7 GB21-76 NS A KRR M10 Bolt M10 18
8 717813 [ R 1 T Cylindrical roller bearing 1
9 15532 Bl A6 34 5 AR s A B Output axle rear bearing cover 1
10 F91054 HREREIHER Odograph driving gear 1
11 F99967 it h S AR A Output axle rear bearing cover 1
12 GB21-76 AN SLER R M10x75 Bolt M10x75 5
13 A-C09009 PR BB Bolt assembly 1
14 7992 HERESARME Odograph driving gear 1
15 F91055 HERESAR Odograph driven gear 1
16 F96005 Bhr Washer 1
17 F93060 HREREL K Odograph joint assembly 1
18 X11412 HERGPE Odograph jacket 1
19 19109 HE=] Oil seal 1
20 C01032 FHh A Main axle rear bearing cover oil sea 1
21 F96119 B E Dust guard cover 1
22 F99902 L e Output flange disc 1
23 725516 EALI Positioning ring 1
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9JS119 Bl S LA B SUB-GEARBOX CYLINDER ASSEMBLY

F S # = & Name H B ERER &
NO Part.No Designation Quantity Suited type Remark
1 GB25-76 INF SRR FLIR A Bolt M12x1.25x50 2
M12x1.25%50
2 1819 Bz Iron wire a1
3 16775 BIFEHR X Sub-gearbox shifting fork 1
4 14347 CE g Gasket 1
5 16778 ¥ RS AT Gear range cylinder 1
6 GB5793-76 FEEE 10 Bolt M10x32 8
7 GB21-76 NS FE SRR M10%32 Gear range shifting fork shaft 8
8 14765 O R &} O-ring 1
9 16993 Y RS R XU Gear range shifting fork shaft 1
10 14341 JE R R ELTE 2 Gear range cylinder piston 1
11 14345 O R &} O-ring 1
12 14344 O R &} O-ring 1
13 14349 AL e R Cylinder head gasket 1
14 GB890-80 7N JE T Pl B R AR B Nut M16x1.5 1
M16x1.5
15 F99857 VR SN Sub-gearbox gear shifting 1
cylinder head
16 C03052 =EE#L NPT1/8 Three-way pipe joint 1
17 Q618B01 TR HET IR 2E NPT1/8 Square head bevel plug 1
18 12880 45° LBk 45° siphon joint 1
19 X11511 844 2 Draped copper washer 4
20 791.00.71.0069 | K F1FF % Pressure switch 1
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9JS119 = |a) %1528 M s INTERMEDIATE AXLE BRAKE ASSEMBLY

F S # = & Name 8 = ERER & if
NO Part.No Designation Quantity Suited type Remark
1 1684 E Liner
2 16656 S HIBh 28 50 Intermediate axle brake
casing
3 16658 v )t ) B B8 0 2 Intermediate axle brake 1
piston
4 GB879-86 gk R A4 6x16 Elastic column pin6x16 1
5 16660 O RU% [ O-ring 1
6 16661 H )t ) B B 2E e e R Intermediate axle brake
piston head liner
7 16659 v ) 1 Sh 28 4 2E 2 Intermediate axle brake 1
piston head
8 GB5782-86 IS FASLER AR M10%32 Bolt M10x32 2
9 54010 CABER CA bowl type insert 8
10 GB93-87 A Washer 1
1 GB5782-86 IS FA KRR M10%55 Bolt M10x55 6
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9JS135 B4 B HIAN I 2L 34K 4 ik CLUTCH AND TRANSMISSION HULL ASSEMBLY

F S ) & Name ¥ B ERER & iF
NO Part.No Designation Quantity Suited type Remark
1 Q1701032 AN KK LB M10x32 Bolt M10x32 2
2 GB93-76 g ER g 10 Spring washer 10 2
3 GB21-76 7S A SkIRH M10x32 Bolt M10x32 1
4 F91409 S No 1 axle bearing head 4
5 F91410 — bt A 2 v 3 No 1 axle bearing head oil seal 4
6 14311 — A A A B No 1 axle bearing headgasket 1
7 GB5721-76 IS FA KRR M12x90 Bolt M12x90 1
8 GB93-76 g ER B 12 Spring washer 12 2
9 C01056 Tk R Double head bolt 2
10 GB95-85 2P 16 Washer 16 6
1 GB889-80 N TR SRR RE M16x1.5 Nut M16x15 6
12 9293 ol A (] o B Bearing returning spring 6
13 12817 BESITERX Clutch throw-out shiftingfork 2
14 X-7-603 AY;: B Y Bolt 1
15 996914 AETATIE A 23 B ERAA | Angular contact clutch 2
throw-out ball bearing
16 4425 hrE Pull spring 1
17 51016 THE R Oil pipe assembly 2
18 12880 45°L Rk 45° siphon joint 1
19 C04002 BE a0 B R Clutch throw-out bearinghousing 1
20 Q701B45 R wE Bent-neck lubrication greasenozzle 1
21 15410 SAE1# B & #5eik SAE1# Clutch hull 2
22 GB5782-76 IS FA KRR M12x38 Bolt M12x38 1
23 GB93-87 I Washer 2
24 8677 BERRUhRE Clutch shifting fork shaftbushing 2
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9JS135 BB HEEEIAM B CLUTCH AND TRANSMISSION HULL ASSEMBLY

F S # = & Name H B iERER & &
NO Part.No Designation Quantity Suited type Remark
25 X-6-11 - 5] Semi-round key 1
26 A-C04009 AR B R X B Clutch throw-out shifting fork shaft assembly 1
27 1565 BaaFiE Clutch hand hole plate 1
28 GB93-76 NS A LA M8x12 Bolt M8x12 1
29 GB21-76 IS SLER R M12x25 Bolt M12x25 1
30 20822 =g e S Clutch hull liner 1
31 GB21-76 IS SLER R M12x25 Bolt M12x25 4
32 GB97.1-85-12-140HV | P& 12 Washer 12 8
33 16596 I &N Lower power takeoff 1
window
34 16929 JEE S & DA Lower power takeoff 1
window liner
35 Q614B06 77 KL HETE AR ZE NPT3/4 Square-head bevel plug 1
36 Q614B12 77 K HETU R 2 Square-head bevel plug 1
37 18686 BLPy e S Transmission hull 1
38 14334 J& 5 B AL A Rear cover locating pin 2
39 Q1231630 Rk hg A Double head bolt 2
40 GB93-76 FELE 16 Washer 16 2
41 GB52-76 ANFIREE M16%1.5 Nut M16x1.5 2
42 14373 [ ik Round magnet 3
43 Q61304 77 K HETU R 2 Square-head bevel plug 1
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9JS135 —#hi S A NO 2 AXLE ASSEMBLY

F S # = & Name H B ERER & if
NO Part.No Designation Quantity Suited type Remark
1 16118 “HNRE No 2 axle sliding sleeve 3
2 18701 b 72 5 No 2 axle gear 5
adjustment lining
3 14749 THNAR IR A No 2 axle gear spline 5
gasket
4 JS135-1701113 | 8 =455 No 2 3-step gear 1
5 14750 jistzuE2N Stop ring 5
6 JS135-1701112 | i —R4k% No 2 axle gear 2 1
7 JS135-1701111 | —Hi—R4k%# No 1axle gear 2 1
8 JS135-1701110 | SRR 5% No 2 axle lower gear 1
9 JS135-1701109 | —HfEIAS A5 No 2 axle reverse gear 1
10 GB879-76 YRR AR 3x10' Pin 3x10' 1
11 17109 “HNAR No 2 axle hex key 1
12 18729 -t | No 2 axle 1

176
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9JS135 A FaH M A LEFT/RIGHT INTERMEDIATE AXLE ASSEMBLY

F S # = & Name H B EAFER & F
NO Part.No Designation Quantity Suited type Remark
1 GB5785-86 FNF SRR M16x1.5%45 Bolt M16x1.5x45 2
2 19668 HH ) i AR RS AR Intermediate axle 2
bearing baffle
3 GB879-86 FAPE R A 5x14 Pin 5x14 4
4 370309Y BT )L BR A Single-row radial ball 2
bearing
5 01021 1EEhER Stop ring 2
6 19198 (B4 1B B3R Intermediate axle stop 2
ring
7 JS135-1701054 | HiE‘EfEBh G5 Intermediate axle 2
transmission gear
8 15953 Zedha)EhE i E Left intermediate axle 1
transmission gear
9 20840 A E) B EY i E Right intermediate axle 1
J transmission gear
10 S135-1701053 BB =AY Intermediate axle gear 3 2
1 JS135-1701052 R E)ah —AYA Intermediate axle gear 2 2
12 JS135-1701051 TR E) S — YA Intermediate axle gear 1 2
13 19673 H ) 5 0 7 Intermediate axle 2
square key
14 X-6-E 2P 5 gt Semi-round key 2
15 JS135-1701048 | H ()4 Intermediate axle 2
16 102308E SRR FahA Short cylindrical roller 2
bearing
17 14317 JiszuE2N Stop ring 2
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9JS135 —HiE AL NO 1 AXLE ASSEMBLY

F S # 5 & W Name H B ERER & F
NO Part.No Designation Quantity Suited type Remark
1 8858 — R R No 1 axle nut 1
2 C01021 A 1RBh IR Bearing stop ring 1
150212K — RS 4 25 Single row concentric 1
1) ] (Lo ER Py Ak bearing with stop groove
and dust guard cover on
one side
4 16463 W RE Gear spacing gasket 1
5 14750 Itz Stop ring 1
6 JS135-1701030 | —HhMih#e No 1 axle gear 1
7 19694 —Hh No 1 axle 1
8 16566 “HEeE No 2 axle guide sleeve 1

202 8) B35 - B

i



REVERSE GEAR INTERMEDIATE AXLE ASSEMBLY  9JS135 {2/#4 5 &) % 54 5%

® pem i 200



9JS135 &R [a%h M . REVERSE GEAR INTERMEDIATE AXLE ASSEMBLY

F S # 5 & W Name H B ERER & F
NO Part.No Designation Quantity Suited type Remark
1 GB890-80 BB2RE M16x1.5 Nut M16x1.5 2
2 14283 (ELERY T Reverse gear 2
intermediate axle
washer
3 14282 fEIRY 13 2 Reverse gear stop 2
washer
4 14287 BT EhA Needle bearing 2
5 JS135-1701083 | fEIR4H Al iki%e Reverse gear 2
intermediate gear
6 16403 ISIAE SR Cup type reverse gear 2
washer
7 16405 Bk A Reverse gear 2
intermediate axle
8 GB73-76 S B e MRET M12x12 Locking screw on flat 2

end
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9JS135 _FE & UPPER COVER ASSEMBLY

F = # = & Name ¥ B ERER & F

NO Part.No Designation Quantity Suited type Remark

1 F99980 k&% Upper cover 1

2 14918 s Upper cover 1

3 GB21-76 75 F kIR M10x35 Bolt M10x35 2

4 GB93-76 FEEE 10 Washer 10 16

5 20815 ERER Lifting bent plate 2

6 GB21-76 NS A SRS M10%32 Bolt M10x32 14

7 Q614B10 77 LAHETU IR 2 Square head bevel plug 1

8 GB308-89 HER 12.7 Steel balll12.7 3

9 F96084 R4 HE Compression spring 1
10 F96085 R4 HE Compression spring 2
11 1642 BYH OR Control window liner 1
12 11066 B Double head bolt 4
13 GB93-76 FEEE 10 Washer 10 2
14 Q361B10 2 RNFIREE Nut 2
15 X-1-603 FNFUREE 3/8"-24 Nut 3/8"-24 2
16 Q351B10 VAV iR L 3E Nut 2
17 8968 EVETEES Reverse gear locking plug 1
18 8774-3 EVEEEER Reverse gear locking spring 1
19 F99671 EVETREE Reverse gear locking plunger 1
20 3220 R R X B IRET Shifting fork lockingscrew 5
21 1819 A Iron wire e
22 F99664 fRBIRR X Lower gear shifting fork 1
23 16132 fRBIRSER S Lower reverse gear shifting fork shaft 1
24 GB308-89 HMER 19.05 Steel ball19.05 2
25 1634 PR XA BR B A Shifting fork shaft interlocking pin 1
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9JS135 |3 M At UPPER COVER ASSEMBLY

F 5 % = & Name 8 B ERAER 7 E
NO Part.No Designation Quantity Suited type Remark
26 F99588 1/2 F1 5/6 #4 Sk 1/2. 5/6Gear guide block 1
27 16133 — AR X Gear 1 and 2 shifting fork shaft 1
28 16135 — R X Gear 1 and 2 shifting fork 1
29 F99589 3/4 F17/8 R4 F 3/4. 7/8Gear guide block 1
30 18643 = DGR X Gear 3 and 4 shifting fork shaft 1
31 16136 =PI ER X Gear 3 and 4 shifting fork 1
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9JS135 E4 EHE S A UPPER COVER ASSEMBLY

F S # = & Name H B ERER & &
NO Part.No Designation Quantity Suited type Remark
1 F96035 LRC SNt 8 LRC External gear shifting arm 1
2 GB5785-86 IS FA LR M10%50 Bolt M10x50 1
3 GB93-87 B 10 Washer 10 1
4 GB6171-86 NS FANREE M10x1 Nut M10x1 1
5 F91444 HE=) Oil seal 1
6 Q150B1025 VAV BY Y Bolt 5
7 Q40310 BB Washer 7
8 F91345 T ] PR A TR Horizontal gear-shifting bushing 2
9 C03033-4 Ui 7 End cover 1
10 C03034-1 RS B Baffle liner 1
11 C03032-5 ks k Gear shifting joint 1
12 C03031-1 eEE Spline sleeve 1
13 F99679-8 T8 ] B RY AT Horizontal shifting rod 1
14 GB879-76 BAPERAR (85 6x35) Pin 6x35 2
15 F99681 AR T 3 il Lower reverse gear switch control block 1
16 F99585-1 3k Shifting head 1
17 C03030 B A4 Pin 1
18 99012710041 EAFFR CFR) Pressure switch (neutral position) 1
19 Q72318T5 HE P Dummy ring 1
20 F99702-1 FRFF R Neutral position switch column pin 1
21 15899 FR BN Switch starting pin 1
22 C03015 HE P Dummy ring 1
23 79100710068 EAFFR EIRD Pressure switch (reverse gear) 1
24 F99670 SE P IEZE Positioning plunger 2
25 F96037-2 E4EHE Compression spring 2
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UPPER COVER ASSEMBLY 9JS135 #2935 M Ak
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9JS135 HHPLFEE MK UPPER COVER ASSEMBLY

F 5 H# = & Name =2 ERER # F
NO Part.No Designation Quantity Suited type Remark
26 F96140 o g Liner 2
27 F96141 B Spring gland 2
28 C03038-1 b =S Gear choosing joint 1
29 C03040-1 SE T URET Positioning screw 2
30 Q5510628 o Flat key 1
31 C03036-1 &A% Window lid 1
32 C03037-1 RN Window liner 1
33 15276 WRE Ventilation plug 1
34 C03004 1B IRET Stop screw 1
35 F96194-6 W H BYEE Tk Dual H control device hull 1
36 C03035-1 b =7, 5 Gear-choosing shifting head 1
37 HG4-333-66 O REH P (20x2.4) O-ring 1
38 C03039-1 #pE Washer 1
39 Q170B1016 N AR Sk S FLIR AR Hex head bolt with hole in head 1
40 7935 WRE Ventilation plug 2
41 55521 aN-#5954 Air pipe assembly 1
42 F91353 M H SRS Dual H air valve liner 1
43 F99660 N H SR Dual H air valve 1
44 GB93-76 AR 6 Washer 6 2
45 GB70-76 W NFIRET (M6x18) Inner hex screw M6x1 2
46 55506 N335 Air pipe assembly 2
47 12880 45 TEHEL 45° syphon joint 1
48 GB859-76' FATE N 8 Washer 8 4
49 GB21-76 NN SL IR RS M8x12 Bolt M8x12 4
50 F99675 EALIR Positioning ring 1
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9JS135 #HE Y A UPPER COVER ASSEMBLY

F S ) & Name H B ERER & iF
NO Part.No Designation Quantity Suited type Remark
51 F96036-1 EAEHE Compression spring 1
52 F99673 PATE Spring seat 2
53 F99674 HERE Spring spacer tube 1
54 F99983-1 EAEHE Compression spring 1
55 F99672 I End liner 1
56 F99666 AR Side board 1
57 GB93-76 FATEEPE 8 Washer 8 4
58 GB21-76 AR kIR (M8x22) Bolt M8§x22 4
59 1819 Btz @1.2 Iron wire B
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9JS135 S JEFE T2 X AIR FILTER AND REGULATOR ASSEMBLY

F S # 5 & W Name H B ERER & F
NO Part.No Designation Quantity Suited type Remark

1 A-4740 ERIEE TR Air filter and regulator 1

2 12845 90°L Bk 90°Syphon joint 1

3 54015 CABIER CA cup type insert 1

4 GB30-76 7S£ SkUBH M6x60 Bolt M6x60 2

5 55518 KB B Air pipe assembly 1

6 Q618B01 AR TR 2 Hex head bevel plug 2
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9JS135 B8 sh A% 5 i SUB-GEARBOX DRIVE GEAR ASSEMBLY

F S # S & W Name B E ERER & F
NO Part.No Designation Quantity Suited type Remark
1 16763 Btz Stop ring 2
2 C01033 T4 P8 & 2 2R Retainer fixing ring 1
3 16628 jistzuE2N Stop ring 1
4 50118 W IR BAE 5 L BRA A | Single raw concentric 1
ball bearing with stop
groove
5 C01019 jistzu2N Stop ring
6 16138 Bl 6 5 A& e for i Sub-gearbox bearing
locating disc
7 GB25-76 NS F KSR R LR AR M10x22 | Bolt M10X22 6
8 1819 et Iron wire Ei7a =1
9 18869 B s k50 Sub-gearbox drive gear 1
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9JS135 B48 5 5 A SUB-GEARBOX MAIN AXLE ASSEMBLY

F S # 5 & W Name n B ERER & F
NO Part.No Designation Quantity Suited type Remark
1 F99882 BIIFE 5 Sub-gearbox main axle
2 A-C09005 A [R5 2% Bk High/low gear
synchronizer assembly
3 14332 B8 2 Sub-gearbox main axle 1
washer
4 14331 BlfEEHARE A Sub-gearbox gear gasket 1
5 19726 B8 3= Bh sk th Sub-gearbox main axle 1
reduction gear
6 14327 Itz Stop ring 1
7 19466 BlFERIE R R Sub-gearbox reduction 1
gear gasket
8 F96006 MR B Flange nut 1

176
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9JS135 B8 24 F A% SUB-GEARBOX LEFT/RIGHT INTERMEDIATE AXLE

F S # 5 & W Name n B ERER & F
NO Part.No Designation Quantity Suited type Remark
1 42307E SRR F A Short cylindrical roller 2
bearing
2 A-5119 B K H (a) Al 82 B Rk Sub-gearbox elongated 1
welded intermediate
axle assembly
3 A-C09019 B £ H Ta) R Sub-gearbox welded 1
intermediate axle
assembly
4 192310E SHIRAER FahA Short cylindrical roller 2
bearing
5 16723 Itz Stop ring
6 C01020 Itz Stop ring
7 17384 Hh Ak Bearing washer
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9JS135 J5 5 & il REAR COVER ASSEMBLY

F S #t S 2 Name B E ERER & &
NO Part.No Designation Quantity Suited type Remark
1 14335 5 o A B Rear cover liner 1
2 F99975 J5 ek Rear cover hull 1
3 17352 BRI v ) et A i el 2R Sub-gearbox intermediate axle bearing cover liner 1
4 17376 D Hp ) it A 2 Elongated intermediate axle hearing cover 2
5 A-C09008 R AR L R Bolt assembly 8
6 GB93-76 NS SRR M10 Bolt M10 22
7 GB21-76 NS FE SRR M10 Bolt M10 18
8 717813 B HE 7R 1l K Cylindrical roller bearing 1
9 15532 B8 5h 5 AR s e B Sub-gearbox main axle rear bearing cover liner 1
10 F91054 BHEREFER Odograph driving gear 1
11 F99967 fan Ak AR v Output axle rear bearing cover 1
12 GB21-76 /NS FB SRR M10%75 Bolt M10x75 5
13 A-C09009 R AR L R Bolt assembly 1
14 7992 HEREshARME Odograph driving gear 1
15 F91055 HERESh AR Odograph driven gear 1
16 F96005 B Washer 1
17 F93060 HREREL A Odograph joint assembly 1
18 X11412 HERyPE Odograph jacket 1
19 19109 MHE=) Oil seal 1
20 C01032 F )5 A a3t Main axle rear bearing cover oil sea 1
21 F96119 g DN Dust guard cover 1
22 F99902 L P X Output flange disc 1
23 725516 EALIA Positioning ring 1
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9JS135 BI85 5L 4 B SUB-GEARBOX CYLINDER ASSEMBLY

F 5 # S & W Name H 8 ERER &
NO Part.No Designation Quantity Suited type Remark
1 GB25-76 IS S Sk LR AR M12x1.25%50 | Bolt M12x1.25%50 2
2 1819 Bree Iron wire Ei7a =1
3 16775 BIFEHR X Sub-gearbox shifting fork 1
4 14347 CE g Gasket 1
5 16778 ¥ RS AT Gear range cylinder 1
6 GB5793-76 FEEE 10 Washer 10 8
7 GB21-76 /NS B SR B M10%32 Bolt M10x32 8
8 14765 O RI% 5} O-ring 1
9 16993 Y RS R X Gear range shifting fork shaft 1
10 14341 JE R ARGV 2 Gear range cylinder piston 1
11 14345 O R 5} O-ring 1
12 14344 O R &} O-ring 1
13 14349 AR oG 2 Cylinder head gasket 1
14 GB890-80 NA e B RHER M16x1.5 | Nylon locking thin hex nut 1
M16x%1.5
15 F99857 VR SN Sub-gearbox gear shifting 1
cylinder head
16 C03052 ZEEESL NPT1/8 Three-way pipe joint NPT1/8 1
17 Q618B01 TR HET IR 2E NPT1/8 Square head bevel plug 1
18 12880 45°L Bk 45° siphon joint 1
19 X11511 844 2 P Draped copper washer 4
20 791.00.71.0069 | fE S FF% Pressure switch 1
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9JS135 T |a] 4450 2% M B INTERMEDIATE AXLE BRAKE ASSEMBLY

F S ) & Name H =B ERAFER & iF
NO Part.No Designation Quantity Suited type Remark
1 1684 FHE Liner
2 16656 HhE) b B 28 5T Intermediate axle brake
casing
3 16658 Hh 6 1| 3 B8 22 Intermediate axle brake 1
piston
4 GB879-86 M [ A 6x16 Elastic column pin6x16 1
5 16660 O R 3 O-ring 1
6 16661 Hh ) 1 B B8 2 e A B Intermediate axle brake
piston head liner
7 16659 Hh B i 6 B AR 2 Intermediate axle brake 1
piston head
8 GB21-76 NS FA LR M10x32 Bolt M10x32 2
9 54010 CABIER CA bowl type insert 8
10 GB93-87 AR A PE Washer 1
1 GB21-76 IS SLER R M10%55 Bolt M10x55 6
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RT11509C B4 32253 88 554K ¥ it CLUTCH AND TRANSMISSION HULL ASSEMBLY

F S # = & Name H B ERER &
NO Part.No Designation Quantity Suited type Remark
1 Q1701032 ANk LEH LB R M10x32 Bolt M10x32 2
2 GB93-76 P EE 10 Spring washer 10 2
3 GB21-76 75 A kB M10x32 Bolt M10x32 1
4 F91409 —Hhh AR No 1 axle bearing head 4
5 F91410 — bt R 55 Yl No 1 axle bearing head oil seal 4
6 14311 —HhAh A AR No 1 axle bearing head gasket 1
7 GB21-76 /NS £ SR B M12%90 Bolt M12x90 1
8 GB93-76 A 12 Spring 12 2
9 C01056 RIS i Double head bolt 2
10 GB95-85 3P 16 Washer 16 6
1 GB889-80 N R BUR IR A M16x1.5 Nut M16x1.5 6
12 9293 K ] oL B Bearing returning spring 6
13 12817 BERTBERX Clutch throw-out shifting fork 2
14 X-7-603 INF KRR Bolt 1
15 996914 AERRIE A 230 B ERAA | Angular contact clutch 2
throw-out ball bearing
16 4425 £y Pull spring 1
17 51016 A AR Oil pipe assembly 2
18 12880 45°L Bk 45° siphon joint 1
19 C04002 B B R Clutch throw-out bearing housing 1
20 Q701B45 R W Bent-neck lubrication grease nozzle 1
21 15410 SAE1# B & ik SAE1# Clutch hull 2
22 GB5782-76 /NS FB SRS M12%38 Bolt M12x38 1
23 GB93-87 FATE L PE Washer 2
24 8677 BERRXNE Clutch shifting fork shaft bushing 2
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RT11509C B4R HAHE R =AM B CLUTCH AND TRANSMISSION HULL ASSEMBLY

F S ) & Name H B iERER & &
NO Part.No Designation Quantity Suited type Remark
25 X-6-11 2[5 Semi-round key
26 A-C04009-11 B A28 0 B TR S e R Clutch throw-out
shifting fork shaft
assembly
27 1565 BaaFE Clutch hand hole plate 1
28 GBY93-76 IS A LR M8x12 Bolt M8x12 1
29 GB21-76 /NS A SRR M12%25 Bolt M12x25 1
30 20822 =R AL S N Clutch hull liner 1
31 GB21-76 /NS FB SRR M12%25 Bolt M12x25 4
32 GB97.1-85-12-140HV | “FHF 12 Washer 12 8
33 16596 I E O Lower power takeoff 1
window
34 16929 JEE 7 & O e Lower power takeoff 1
window liner
35 Q614B06 77 L HETEHRZE NPT3/4 Square-head bevel plug 1
36 Q614B12 J7 kHET IR 2 Square-head bevel plug 1
37 18686 RiEBRFAR Transmission hull 1
38 14334 JG 5 EALEH Rear cover locating pin 2
39 Q1231630 Rk bR A Double head bolt 2
40 GB93-76 A 16 Washer16 2
41 GB52-76 NFUREE M16x1.5 Nut M16x1.5 2
42 14373 R} 7 RER Round magnet 3
43 Q61304 J7 kHET IR 2 Square-head bevel plug 1
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RT11509C —#i &% NO 2 AXLE ASSEMBLY

F S ) & Name H B ERAFER & iF
NO Part.No Designation Quantity Suited type Remark
1 16118 THRE No 2 axle sliding sleeve 3
2 18701 ZHIG R R No 2 axle gear 5
adjustment lining
3 14749 —EhRR IR A No 2 axle gear spline 5
gasket
4 16748 S 175 No 2 3-step gear 1
5 14750 Itz Stop ring 5
6 16750 TE TRk No 2 axle gear 2 1
7 16752 ZH—RiA R No 2 axle gear 2 1
8 16754 ZHMERS AR No 2 axle lower gear 1
9 16756 21163 ) =52 No 2 axle reverse gear 1
10 GB879-76 S PE R AR 3%10" Pin 3x10' 1
11 17109 “HNAE No 2 axle hex key 1
12 18729 % No 2 axle 1s
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RT11509C &4 T a)# S B LEFT/RIGHT INTERMEDIATE AXLE ASSEMBLY

F S ) & Name H B ERAFER & iF
NO Part.No Designation Quantity Suited type Remark

1 GB5785-86 A SKIR R M16x1.5%45 Bolt M16x1.5x45 2

2 19668 w8 AR RS AR Intermediate axle 2
bearing baffle

3 GB879-86 PR 5x14 Pin 5x14 4

4 370309Y 5 ) LA ER G AR Single-row radial ball 2
bearing

5 01021 Itz Stop ring 2

6 19198 Hh 1) % 1B B PR Intermediate axle stop 2
ring

7 19552 I e Intermediate axle 2
transmission gear

8 15953 Lo E ) i e Left intermediate axle 1
transmission gear

9 20840 A EC i e Right intermediate axle 1
transmission gear

10 16749 Hh ) e = A Intermediate axle gear 3 2

11 16751 Rl RS 5 Intermediate axle gear 2 2

12 16753 HhE) R — Y Intermediate axle gear 1 2

13 19673 Hp )50 DY Intermediate axle 2
square key

14 X-6-E - 5] Semi-round key 2

15 19549 Hh ) Intermediate axle 2

16 102308E SR AR TR Short cylindrical roller 2
bearing

17 14317 Itz Stop ring 2
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RT11509C —#i &S % NO 1 AXLE ASSEMBLY

F S # 5 & W Name H B ERER & F
NO Part.No Designation Quantity Suited type Remark
1 8858 — R R No 1 axle nut 1
2 C01021 A B Bearing stop ring 1
150212K —ﬁ%ﬂ:ﬁj@ﬂ] ﬁ)‘ié{;f.%ﬂ(] Single row concentric 1
B ) O BR R & bearing with stop groove
W RE & and dust guard cover on
one side
4 16463 Gear spacing gasket 1
5 14750 Itz Stop ring 1
6 17568 —Hih 5 No 1 axle gear 1
7 19694 —Hh No 1 axle 1
8 16566 “HEeE No 2 axle guide sleeve 1
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RT11509C {2[#4 b a)4l 5 B REVERSE GEAR INTERMEDIATE AXLE ASSEMBLY

F S # 5 & W Name H B ERER & F
NO Part.No Designation Quantity Suited type Remark
1 GB890-80 BRRE M16x1.5 Nut M16x1.5 2
2 14283 (ELERY T Reverse gear 2
intermediate axle
washer
3 14282 fEIRY 13 2 Reverse gear stop 2
washer
4 14287 BT EhA Needle bearing 2
5 16757 ST TR g Reverse gear 2
intermediate gear
6 16403 IS SR Cup type reverse gear 2
washer
7 16405 Bk A Reverse gear 2
intermediate axle
8 GB73-76 S B e MRET M12x12 Locking screw on flat 2

end
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RT11509C _F 3 5 UPPER COVER ASSEMBLY

F = # = & Name ¥ B ERER & F

NO Part.No Designation Quantity Suited type Remark

1 F99980 k&% Upper cover 1

2 14918 s Upper cover 1

3 GB21-76 75 F kIR M10x35 Bolt M10x35 2

4 GB93-76 FEEE 10 Washer 10 16

5 20815 ERER Lifting bent plate 2

6 GB21-76 NS A SRS M10%32 Bolt M10x32 14

7 Q614B10 77 LAHETU IR 2 Square head bevel plug 1

8 GB308-89 HER 12.7 Steel balll12.7 3

9 F96084 R4 HE Compression spring 1
10 F96085 R4 HE Compression spring 2
11 1642 BYH OR Control window liner 1
12 11066 B Double head bolt 4
13 GB93-76 FEEE 10 Washer 10 2
14 Q361B10 2 RNFIREE Nut 2
15 X-1-603 FNFUREE 3/8"-24 Nut 3/8"-24 2
16 Q351B10 VAV iR L 3E Nut 2
17 8968 EVETEES Reverse gear locking plug 1
18 8774-3 EVEEEER Reverse gear locking spring 1
19 F99671 EVETREE Reverse gear locking plunger 1
20 3220 R R X B IRET Shifting fork locking screw 5
21 1819 A Iron wire e
22 F99664 fRBIRR X Lower gear shifting fork 1
23 16132 fRBIRSER S Lower reverse gear shifting fork shaft 1
24 GB308-89 HMER 19.05 Steel ball19.05 2
25 1634 PR XA BR B A Shifting fork shaft interlocking pin 1
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RT11509C _|F 3 5 p UPPER COVER ASSEMBLY

F 5 % = & Name 8 B ERAER 7 E
NO Part.No Designation Quantity Suited type Remark
26 F99588 1/2 F1 5/6 #4 Sk 1/2. 5/6Gear guide block 1
27 16133 — AR X Gear 1 and 2 shifting fork shaft 1
28 16135 — R X Gear 1 and 2 shifting fork 1
29 F99589 3/4 F17/8 R4 F 3/4. 7/8Gear guide block 1
30 18643 = DGR X Gear 3 and 4 shifting fork 1
31 16136 =PI ER X Gear 3 and 4 shifting fork shaft 1
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RT11509C #4035 8 5 i UPPER COVER ASSEMBLY

F S ) & Name 8 =B iERER & F
NO Part.No Designation Quantity Suited type Remark
1 F96194 S Monoblock 1
2 F91345 7 E Bush 2
3 F96036 E4EHE Compression spring 1
4 F99673 PSR R Spring seat 2
5 F99674 HERE Spring spacer tube 1
6 F99675 EALI Positioning ring 1
7 F99666 fl A& Arthropleure 1
8 GB21-76 NS A SRR AR M8x22 Bolt M8x22 4
9 GB93-76 FAEEIE 8 Washer 8 2
10 F99679 T8 Iv] B ARG AT Horizontal gear-shifting 1
11 F99585 #® %k Allocate the head 1
12 C03030 allE et Pin 1
13 F99681 IR Control block 1
14 F91444 HES) Oil seal 1
15 F99669 = Cover 1
16 F96035 LRC #4548 LRC External gear shifting arm 1
17 GB51-76 NN RERE M10x1 Nut M10x1 1
18 GB21-76 NS A LR M10%50 Bolt M10x50 1
19 GB93-76 B OE 10 Washer 10 1
20 Q72224 R Washer 1
21 F91353 B Liner 1
22 F99660 N H SR Dual H air valve 1
23 GB93-76 FAELIE 6 Washer 6 2
24 GB70-76 W N IRET Inner hex screw 2
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RT11509C #H\3EE S UPPER COVER ASSEMBLY

F S #t S 2 Name B 8 ERER &
NO Part.No Designation Quantity Suited type Remark
25 7935 BWRE Ventilation plug 2
26 12880 45T H Sk 45° syphon joint 1
27 12881 =imEEk Three-way pipe joint 2
28 Q618B01 INA KT IR Square head bevel plug 1
29 55522 B R Air pipe assembly 1
30 55523 B R Air pipe assembly 1
31 55518 B R Air pipe assembly 1
32 F99670 SEfIFEZE Positioning plunger 2
33 F96037 R4 HE Compression spring 2
34 F96141 W 7% Spring gland 2
35 GB21-76 NN FE SRR M8x12 Bolt M8x12 4
36 GB859-76 FEEHE 8 Washer 8 4
37 15276 BWRE Ventilation plug 1
38 C03004 1-BNIRET Stop screw 1
39 GB879-76 B4 6x36.5 Pin 6x36.5 1
40 F99702 R TR Neutral position switch column pin 1
41 990.1271.0041 TRFFR Neutral position switch 1
42 17179 A Washer 1
43 15899 FFR BN Switch starting pin 1
44 15900 A Washer 1
45 791.0071.0068 iWIPIES Pressure switch 1
46 F99672 R Liner 1
47 F96140 R Liner 2
48 F99983 R4 HE Compression spring 1
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RT11509C &S JEE HTT 2 5 AIR FILTER AND REGULATOR ASSEMBLY

F S # 5 & W Name H B ERER & F
NO Part.No Designation Quantity Suited type Remark

1 A-4740 ERIEE TR Air filter and regulator 1

2 12845 90°L Bk 90°Syphon joint 1

3 54015 CABIER CA cup type insert 1

4 GB30-76 7S£ SkUBH M6x60 Bolt M6x60 2

5 55518 KB B Air pipe assembly 1

6 Q618B01 AR TR 2 Hex head bevel plug 2
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RT11509C B|F8IF3h5% ¥ SUB-GEARBOX DRIVE GEAR ASSEMBLY

F S # S & W Name B E ERER & F
NO Part.No Designation Quantity Suited type Remark
1 16763 Btz Stop ring 2
2 C01033 T4 P8 & 2 2R Retainer fixing ring 1
3 16628 jistzuE2N Stop ring 1
4 50118 W IR BAE 5 L BRA A | Single raw concentric 1
ball bearing with stop
groove
5 C01019 jistzu2N Stop ring
6 16138 Bl 6 5 A& e for i Sub-gearbox bearing
locating disc
7 GB25-76 NS F KSR R LR AR M10x22 | Bolt M10X22 6
8 1819 et Iron wire Ei7a =1
9 18869 B s k50 Sub-gearbox drive gear 1
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RT11509C |48 55 SUB-GEARBOX MAIN AXLE ASSEMBLY

F S # 5 & W Name n B ERER & F
NO Part.No Designation Quantity Suited type Remark
1 F99882 BIIFE 5 Sub-gearbox main axle
2 A-C09005 A [R5 2% Bk High/low gear
synchronizer assembly
3 14332 B8 2 Sub-gearbox main axle 1
washer
4 14331 BlfEEHARE A Sub-gearbox gear gasket 1
5 19726 B8 3= Bh sk th Sub-gearbox main axle 1
reduction gear
6 14327 Itz Stop ring 1
7 19466 BlFERIE R R Sub-gearbox reduction 1
gear gasket
8 F96006 MR B Flange nut 1
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RT11509C B8 &£ 4 F A% SUB-GEARBOX LEFT/RIGHT INTERMEDIATE AXLE

F S # 5 & W Name n B ERER & F
NO Part.No Designation Quantity Suited type Remark
1 42307E SRR F A Short cylindrical roller 2
bearing
2 A-5119 B K H (a) Al 82 B Rk Sub-gearbox elongated 1
welded intermediate
axle assembly
3 A-C09019 B £ H Ta) R Sub-gearbox welded 1
intermediate axle
assembly
4 192310E SHIRAER FahA Short cylindrical roller 2
bearing
5 16723 Itz Stop ring
6 C01020 Itz Stop ring
7 17384 Hh Ak Bearing washer
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RT11509C J5 &% S % REAR COVER ASSEMBLY

F S #t S 2 Name B E ERER & &
NO Part.No Designation Quantity Suited type Remark
1 14335 5 o A B Rear cover liner 1
2 F99975 J5 ek Rear cover hull 1
3 17352 BRI v ) et A i el 2R Sub-gearbox intermediate axle bearing cover liner 1
4 17376 D Hp ) it A 2 Elongated intermediate axle hearing cover 2
5 A-C09008 R AR L R Bolt assembly 8
6 GB93-76 NS SRR M10 Bolt M10 22
7 GB21-76 NS FE SRR M10 Bolt M10 18
8 717813 B HE 7R 1l K Cylindrical roller bearing 1
9 15532 B8 5h 5 AR s e B Sub-gearbox main axle rear bearing cover liner 1
10 F91054 BHEREFER Odograph driving gear 1
11 F99967 fan Ak AR v Output axle rear bearing cover 1
12 GB21-76 /NS FB SRR M10%75 Bolt M10x75 5
13 A-C09009 R AR L R Bolt assembly 1
14 7992 HEREshARME Odograph driving gear 1
15 F91055 HERESh AR Odograph driven gear 1
16 F96005 B Washer 1
17 F93060 HREREL A Odograph joint assembly 1
18 X11412 HERyPE Odograph jacket 1
19 19109 MHE=) Oil seal 1
20 C01032 F )5 A a3t Main axle rear bearing cover oil sea 1
21 F96119 g DN Dust guard cover 1
22 F99902 L P X Output flange disc 1
23 725516 EALIA Positioning ring 1
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RT11509C BI85 5 SUB-GEARBOX CYLINDER ASSEMBLY

F S # = 2 Name H B ERER & if
NO Part.No Designation Quantity Suited type Remark
1 GB25-76 IS FRKE R ILIER M12x1.25%50 | Bolt M12x1.25%50 2
2 1819 Pz Iron wire a1
3 16775 BIFEHR X Sub-gearbox shifting fork 1
4 14347 BESE Gasket 1
5 16778 Vi RS Gear range cylinder 1
6 GB5793-76 T 10 Washer 10 8
7 GB21-76 NS FA KRR M10x32 Bolt M10x32 8
8 14765 O A% 3B O-ring 1
9 16993 Y RS R X Gear range shifting fork shaft 1
10 14341 VE RSB 2 Gear range cylinder 1
11 14345 O A% 3B piston 1
12 14344 O R 3B O-ring 1
13 14349 AL 5 B R O-ring 1
14 GB890-80 N e B KRR M16x1.5 | Nylon locking thin hex 1
nutM16x1.5
15 F99857 BIFE S S EL 2 Sub-gearbox gear shifting 1
cylinder head
16 C03052 =BEEL NPT1/8 Three-way pipe joint 1
17 Q618B01 J7 R HETC IR ZE NPT1/8 Square head bevel plug 1
18 12880 45°L Sk 45° siphon joint 1
19 X11511 8 4t 2 P Draped copper washer 4
20 791.00.71.0069 | £ S FF3R Pressure switch 1
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RT11509C 1 [a)4h4zh2e M INTERMEDIATE AXLE BRAKE ASSEMBLY

F S ) & Name H =B ERAFER & iF
NO Part.No Designation Quantity Suited type Remark
1 1684 FHE Liner
2 16656 HhE) b B 28 5T Intermediate axle brake
casing
3 16658 Hh 6 1| 3 B8 22 Intermediate axle brake 1
piston
4 GB879-86 M [ A 6x16 Elastic column pin6x16 1
5 16660 O R 3 O-ring 1
6 16661 Hh ) 1 B B8 2 e A B Intermediate axle brake
piston head liner
7 16659 Hh B i 6 B AR 2 Intermediate axle brake 1
piston head
8 GB21-76 NS FA LR M10x32 Bolt M10x32 2
9 54010 CABIER CA bowl type insert 8
10 GB93-87 AR A PE Washer 1
1 GB21-76 IS SLER R M10%55 Bolt M10x55 6
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GEARBOX SUSPENSION (DOMESTIC EURO O’LONG 111 6X4,4X2 TRACTOR AND LORRY TRUCK) ZF TR FH & . (H =B 6 X4, 4 X2 FF|ZE, HIFKE)




BHEMAEE (H=21E6X4. 4X2 Z5[ZE, FFEZE) CEARBOX SUSPENSION (DOMESTIC EURO O’LONG ITT 6X4,4X 2 TRACTOR AND LORRY TRUCK)

F 5 % = & Name & = ERER # F
NO Part.No Designation Quantity Suited type Remark
1 199112590096 X 95957 Left stand assembly 1
2 168000590095 RIWIATSZ A (BHAZ—EJEZ | Front support of engine 2
Q) (rubber-metal support)
3 Q33208 2 ReEBNABURIREE Type 2 full metallic hex 4
locking nut

4 Q150B0820 VAV::B Y Nut 4
5 Q40212 REE Washer 2
6 Q40312 L Washer 2
7 Q150B1220 VAV::B NV Bolt 2 4x2
8 199112590100 B R Beam assembly 1 6x4

AZ9112590099 | BEZR R Beam assembly 1 HH AR AR T
9 Q1231630 Bk MR AE Double head bolt 2 HH AR A
10 Q40316 HEHRE Washer 2 HH AR A
11 Q341B16 1 BN HIREE Type 2 nut 2
12 199112590095 HHESR B Right stand assembly 1
13 Q33214 2 ReEBNABURIREE Type 2 full metallic hex 1

locking nut

14 Q150B1445 VAV::B Y Bolt 1
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DOMESTIC EURO III O’LONG 6 X4 DUMP TRUCK ZHE{FEE (H=8Jk 6X4 HEIZ%E)
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THEAEE (B=%F 6X4 AEHZE) DOMESTIC EURO III O°’LONG 6 X4 DUMP TRUCK

F 5 % = & Name & = ERER # F
NO Part.No Designation Quantity Suited type Remark
1 DZ9114598695 | ZHCHE R Left stand assembly 1
2 168000590095 RIWIATSZ A (BAZ—EJEZ | Front support of engine 2
Q) (rubber-metal support)
3 Q33208 2 ReEBNABRIREE Type 2 full metallic hex 4
locking nut
4 Q150B0820 VAV::B Ny Bolt 4
5 Q40212 REE Washer 2
6 Q40312 L Washer 2
7 Q150B1220 VAV::B NV Bolt 2
8 AZ9112590099 | BEZE R R Beam assembly 1 HH AR TR AR T
9 Q1231630 Bk MR AE Doublt head bolt 2 HH AR A
10 Q40316 HEHRE Washer 2 HH AR A
11 Q341B16 1 BN HIREE Type 1 nut 2
12 DZ9114598696 | ¥R Right stand assembly 1
13 Q33214 2 ReEBNABRIREE Type 2 full metallic hex 1
locking nut
14 Q150B1445 VAV::B NV Bolt 1
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GEARBOX SUSPENSION (DOMESTIC EURO III O’LONG 8x4 SERIES)Z #2358 E (H=51K 8X4 EH)
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TEREE (H=8k8X4 ZEH) GEARBOX SUSPENSION (DOMESTIC EURO III O’LONG 8x4 SERIES)

F S # s & W Name ¥ B ERER & F
NO Part.No Designation Quantity Suited type Remark
1 Q40216 REE Washer 6
2 AZ9100591002 | ZHE BT AL EE Gear box assistant 2
support
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GEARBOX CONTROL ROD (HIGH-MOUNTED GEAR-SHIFTING OF DOMESTIC EURO II1 O’LONG DUMP TRUCK) 2B F6 #2\ (E e E = B H &S #tH)




BB (EE= EEEALEARY) GEARBOX CONTROL ROD (HIGH-MOUNTED GEAR-SHIFTING OF DOMESTIC EURO 111 O’LONG DUMP TRUCK)

F S ) & Name H B ERER & &
NO Part.No Designation Quantity Suited type Remark
1 81.32670. 6184 | AT 5K Transmission rod assembly 1 hE 9 B4
L)
2 81.91020. 0603 | &4 Pin 1
3 DZ9112240850 RS b AT Gear shifting draw rod 1
4 D79112240130 RS AT ST LR S Gear shifting rod bracket 1
assembly
5 Q15081230 Ak IR Bolt 3
6 Q40312 PR Washer 3
7 Q33210 2 ReEBNABRIREE Type 2 full metallic hex locking nut 2
8 199100240090 | BRER#E:k Hinged ball joint 1
9 Q340B12 1 RN IREE Type 1 nut 1
10 DZ79112240701 B2 M12 Bolt M12 1
11 190003871313 | NAWERE (Z) Nut (left) 1
12 199112240122 | BR&#E:3k Hinged ball joint 1
13 189000240031 | BR&#E:k Hinged ball joint 1
14 Q387B10 INFITTHE IR A Nut 1
15 05002022 FFO4 Split pin 1
16 D79112240700 ZE Bracket 1
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GEARBOX CONTROL ROD (LOW-MOUNTED GEAR-SHIFTIG OF DOMESTIC EURO 1 'LONG TRACTORS ANDLORRY TRUCKS) 2R AR #RN (B IWE =25 %4, Bt ERALEAS)
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